UMNGENI-UTHUKELA

INFRASTRUCTURE MASTER PLAN 2025
2025/2026 - 2055-2056

e —

WATER - AMANZ|

VOLUME 3

uMkhomazi System

Upper uMzimkhulu System and
Upper Mzintlava System

Improving Quality of Life
and Enhancing Sustainable
Economic Development

in KwaZulu-Natal

www.umngeni-uthukela.co.za

Cconnect withus @ @ O © @)

Infrastructure Development Division, uMngeni-uThukela Water
310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa

Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820 / Email: info@uuw.co.za




UMNGENI-UTHUKELA

WATER - AMANZI

For further information, please contact:

Planning Services
[...]
3 Months supply available on site

Total Treated Water Storage Capacity:

2Me

*Assumed as operator could not confirm




The uMzimkhulu WTP derives its raw water from two sources. A gravity main from the
Ntlambamasoka stream, which is a tributary of the uMzimkhulu River and flows directly to the
uMzimkhulu WTP, and a raw water pumping system that pumps water directly from the uMzimkhulu
River to the uMzimkhulu WTP. A project was initiated by HGDM to upgrade the raw water abstraction
system but no information has been made available to update this report.

Raw water infrastructure for the sources of the uMzimkhulu WTP are summarised below and in
Table 9.8 and Table 9.9.

e Abstraction Weir and Pipeline: A concrete weir diverts river water into a 200mm diameter
uPVC pipeline that gravitates water to the head of works at uMzimkhulu WTP. No hydrological
information is available to confirm the reliability of the source to meet future demands. Water
is currently supplied by use of one gravity pipeline. The other line, a 100mm diameter AC
pipeline, is reportedly disused.

e Pump Station and Pipeline: Water is abstracted from the uMzimkhulu River by means of a
weir and a raw water pumping main from the uMzimkhulu River to the Waterworks. A number
of hydrological studies have been undertaken for the uMzimkhulu River which confirm that it
will meet the demands of Mzimkhulu and Clydesdale. There has been an upgrade of the
uMzimkhulu abstraction facility although no information is available to UUW by the DM at the
time of this report.

42

——
 S—



Table 9.8 Pump Station Details: uMzimkhulu River (weir), Raw Water

Pum S Pum st Dut Duty
np Status P Supply ¢ Y| capacity | Appro | Approx.
System Station Descriptio Supply To Head - Conditio
Dut | Stand From Head (Me/day .
Name u n (m) Age N
y by (m) ) g
Etanorm,
uMzimkhul 270mm
u Raw Dia, 125- . .
uMzimkhulu | Water 2 |1 100/315- | uMzmkhulu - fuMzimkhul oo foq 5 32+ |Fair
Weir u WTP
Pump 2P, 90kw
Station RPM=2960
V=400

*Source: process controller; HG DM staff

Table 9.9 Pipeline Details: uMzimkhulu System, Raw Water Supply Pipelines

Nominal
T Length | _. .. | Capacity * | Age
System Pipeline Name From To g Diameter | Material pactty &
(km) (Me/day) | (years)
(mm)
Ntlambamasoka uMzimkhulu
uMzimkhulu | Raw Water Weir uMzimkhulu WTP | 3.85 200 uPvC 4.07 40#
Gravity
uMzimkhulu Raw | uMzimkhulu
uMzimkhulu | Water Rising Raw Water uMzimkhulu WTP | 2.15 355 uPvC 3.05 32#
Main Pump Station

#Source: process controller; HG DM staff
* Capacity based on velocity of 1.5m/s

Potable water supply system
Water Treatment Plants

There are two separate plants at the site including the original concrete works and a newly built
package plant. The old works consists of a chemical dosing room with raw water inlet and rapid mixing
chamber, flocculation channels and a clarifier. The plant also includes three old sand filters that are
being used as balancing tanks, two pressure filters, clear water reservoir, chlorine dosing room, high
lift pump station (Table 9.11), sludge dams and return pump station and staff accommodation. The
package plant consists of two lamella clarifiers, a pre-fabricated flocculation column and balancing
tank, three pressure filters and a chemical dosing room. The design capacity of the original works and
package plant has been reported to be 2.0 M£/day and 3.0 M2/day respectively. The combined design
capacity is thus 5.0 M&/day. However, the limiting factor for the plant is the capacity of the filters
which have a combined capacity of 3.25 M&/day. The current plant usage is unknown as there is no
accurate metering on site and no previous records to consult.

Water Supply System

Potable water from the uMzimkhulu WTP is fed into three clear water reservoirs situated at the works,
two circular 1 M€ concrete reservoirs and a 0.25 M# circular brick structure. The 0.25 M# brick




structure has been abandoned and is no longer in use. Potable water from one of the 1 M8 structure
is distributed to Isisulu, Mzimkhulu town and the college via a 160mm uPVC diameter gravity main
which in turn feeds the reticulation systems (Figure 9.1).

The two by 1 M#® reservoirs at the works gravity feed water to a pump station located at the works
and potable water is pumped to two high level reservoirs. The first reservoir is a 0.25 M#& circular
concrete reservoir and is located 250m from the plant and approximately 30m above the works. The
second reservoir is a 1 M2 circular concrete reservoir located 500m from the WTP and approximately
65m above the works. A 160mm diameter uPVC pipeline (Table 9.10) delivers potable water to both
reservoirs. The smaller 0.25 k€ high level reservoir (Table 9.12) supplies water to the hospital
reservoirs via a 160mm diameter uPVC pipeline with a 110mm diameter uPVC branch pipeline to
Extension 6 and 8. Potable water from the 1 M#® High Level Reservoir supplies water to Clydesdale
Reservoirs via a 200mm diameter uPVC pipeline. These reservoirs supply the settlement of Clydesdale
and surrounding areas. A 160mm diameter uPVC branch pipeline from the Clydesdale pipeline
supplies the settlement of Mbizweni.

The volumes supplied to the different areas could not be determined. The condition and age of certain
infrastructure could not be determined from the infrastructure owner.

44

——
 S—



0.25 Mt

Hospital
Reservoir
1

Hospital
Reservoir
2

200 uP\y/JC100 AC

Extension 6 & 8

Clear
Water
Reservoir

Water
Reservoir

Reservoir

@ 160 uPVC
160 uPVC
Potable Mzimkhulu
water PS . Town College
Isisulu
0.25 M¢ uPVC
High Level
Reservoir
1 1.0 Mt
High Level
Reservoir

Mbizweni
Clydesdale
Reservoir 1
Clydesdale
Figure 9.6 Schematic of the uMzimkhulu System

45

Clydesdale
Reservoir 2

——
 S—

uMzimkhulu River



Table 9.10 Pipeline Details: uMzimkhulu Potable Supply Pipelines

. Nominal .
Pipeline Length . . | Capacity * Age
System From To Diameter | Material
Name (km) (Me/day) | (years)
(mm)
uMzimkhuly | HosPital uMzimkhulu | Hospital 4.0 160 uPVC 2.61 22
Pipeline WTP Reservoirs
. High level uMzimkhulu High Level
uMzimkhulu Rising Main WTP Reseroirs 0.5 160 uPvC 2.61 12
uMzimkhulu | Clydesdale High Level Clydesdale |, 200 uPVC 4.07 8
Reservoir 2 Reservoirs
* Capacity based on velocity of 1.5m/s
Table 9.11 Pump Details: uMzimkhulu Potable Water Pump Station
P s P static | Duty | PUY
um um atic u .
System Statiopn Status Descripti Supply Supply Head HeaZI Capacity | APProx. | Approx.
g stand ; From To (Me/day| Ase | Condition
Name |p.y tan on (m) | (m)
by )
1,84kw
uMzimkhul 1450RPM . High Level
. 174mm uMzimkhul .
uMzimkhulu |[u Potable 2 1 Dia U WTP Reservoir 65 135.5 4.32 6 Good
WTP 1&2
Impeller,
KSB
Table 9.12 Reservoir Details: uMzimkhulu System
e . Capacity Reservoir TWL FL
System Reservoir Site Reservoir Name .
¥ (Me) Function (mASL) | (mAsL)
uMzimkhulu uMzimkhulu WTW [ Clear Water Res 1 1.0 Bulk 794.81 791.92*
uMzimkhulu uMzimkhulu WTW | Clear Water Res 2 1.0 Bulk 794.81 791.92*
uMzimkhulu uMzimkhulu WTW | Clear Water Res Brick 0.25 Bulk 798.51 797.00*
uMzimkhulu High Level 1 High Level Reservoir 1 0.25 Bulk 838.00 836.00*
uMzimkhulu High Level 2 High Level Reservoir 2 1.0 Bulk 869.50 867.00*
uMzimkhulu Hospital Hospital Reservoir 1 1.0 Terminal 809.15 806.00*
uMzimkhulu Hospital Hospital Reservoir 2 1.0 Terminal 809.15 806.00*
uMzimkhulu Clydesdale Clydesdale Reservoir 1 0.5 Terminal 856.50 854.00*
uMzimkhulu Clydesdale Clydesdale Reservoir 2 0.25 Terminal 850.76 846.00.*

*From measurements on Google Earth




(e) Ibisi Water Treatment Plant and Supply System

Located within Ward 11 of Mzimkhulu Local Municipality, the Ibisi Township is situated 23km south-
west of Mzimkhulu town centre, and 90km north of Kokstad.

Ibisi WTP (Figure 9.7, Table 9.13) draws raw water from the Ibisi River and supplies the town and
surrounding areas with potable water. Water is pumped to the treatment works and supplies high
lying command reservoirs and then is distributed to three supply areas.

The design capacity of the plant could not be ascertained and there are conflicting reports as to the
size of the plant. Indication from the DM suggests that the plant supplies 4 M& /day (HGDM Staff,
2020) though consultation with the process controller and reports suggest that the plant has a 2.0 M€
/day capacity (UAP Ph3 2020).

Figure 9.7 Pictorial View of the Ibisi WTP

'



Table 9.13 Characteristics of the lbisi WTP

WTP Name:

Ibisi WTP

System:

Ibisi River System

Maximum Design Capacity:

2.0 Me/day*

Current Utilisation:

2.0 M2/day* (no updated information available)

Raw Water Storage Capacity:

No Raw Water Storage on site

Raw Water Supply Capacity:

Raw Water Pumps are submersible pumps that could not
be accessed to inspect. The raw water pumping main is a
160 PVC pipeline with a capacity of 2.6 M€/day.

Pre-Oxidation Type:

None*

Primary Water Pre-Treatment Chemical:

Polyelectrolyte Coagulant Wetfloc 7523

Total Coagulant Dosing Capacity: 7.68/h*
Rapid Mixing Method: Flash Mixing
Clarifier Type: Lamella*
Number of Clarifiers: 3

Total Area of all Clarifiers: 33.75 m?
Total Capacity of Clarifiers: 1.85 Me/d

Filter Type: Pressure Filters

Number of Filters: 4

Filter Floor Type N/A

Total Filtration Area of all Filters 12.5 m?

Total Filtration Design Capacity of all]2.25 M¢/d

Filters:

Average Recovery Backwash water|No recovery takes place, water discharged to open field
volume: within the plant vicinity.

Total Capacity of backwash Clarifier: N/A

Capacity of Used Wash Water System: N/A

Primary Post Disinfection Type:

Sodium Hypochlorite

Disinfection Dosing Capacity: 15 ¢/h
Disinfectant Storage Capacity: 38 x 258
Total Treated Water Storage Capacity: None on site
*Source: Process Controller; HG DM staff 2020
( 4 )




Raw water infrastructure for the source of the Ibisi WTP is summarised below and in Table 9.14 and
Table 9.15.

e Abstraction weir, pump station and pipeline: A chamber constructed in the river houses a
duty and a standby submersible pump. The electrical control for the submersibles are housed
in the old pump house although no lifting equipment was available at the time of inspection
to confirm the size and capability of the pumps. Water is delivered to the WTP via a 160mm
diameter PVC pipeline.

e The old abstraction pipeline from the river, the pump station, the pumping main and
associated infrastructure are still on site although these have been abandoned. The pump
station has the pumps (3), motors (3) and electrical infrastructure in place and could be used
as a backup once refurbished.

49

——
 S—



Table 9.14 Pump Station Details: Ibisi River (weir), Raw Water

Pump Pump Status Pum Supol Ssupol Static Duty Duty A A
System | Station Standb Desc.:i tion Fr::\y Topp Y |Head |Head Capacity APPrO"- Cppcri?)'(.
Name Duty P (m) (m) (Me/day) |AE® ondition
Ibisi Raw
. Water Submersible | Ibisi Ibisi " " " . .
Ibisi Pump 1 1 22Kw Motor | River WTP 12 15 2.0 <14 Good
Station

*From Process Controller

Table 9.15 Pipeline Details: Ibisi System, Raw Water Supply Pipeline

Length B Capacity * Age
System Pipeline Name From To g Diameter | Material pacity g
(km) (Me/day) | (years)
(mm)
Ibisi :\:':i'nRaW Water Rising | i; River Ibisi WTP 370 |160* PVC* 26 <14

*From Process Controller

Potable water supply system
Water Treatment Works

An upgrade to the WTP has recently been constructed. The old plant consists of three pre-fabricated
clarifiers, two pressure filters and a pump station and chemical house; the new addition consists of a
lamella clarifier, two more pressure filters and a new pump station and chemical house.

Design Capacity

The design capacity is reported to be 45 m3/hr, although, it appears that this was the capacity before
the upgrade. The capacity of the plant was most likely doubled by the upgrade to 90 m3/hr or roughly
2 M8 /day.

Water Supply System

Potable water from the lbisi WTP is pumped (Table 9.17) to three high level reservoirs situated
approximately 1900m from the plant at an elevation of 718m ASL (Figure 9.8). The raw water pipeline
is a 160mm diameter mPVC. The three reservoirs are: Old Reservoir 1 (assumed 0.15M¢), Old
Reservoir 2 (assumed 0.85M%&) and New Reservoir (1.3M¢%) (Table 9.18). Potable water from the
reservoirs discharge via a 90mm diameter PVC pipeline (Table 9.16) into 4 reinforced concrete tanks
that then distribute water to lbisi Township. A 110mm diameter PVC pipeline from the old reservoirs
supply water to the RDP housing development across the R56. A 160mm diameter PVC pipeline from
the new reservoir is also connected directly to the 110mm PVC pipeline that supplies the RDP housing.

Upon inspection of the high level reservoir site, it was discovered that the Old Reservoir 1 is disused
and the roof structure has collapsed. The connection of this reservoir to the Mfundweni Pump Station




has been disconnected and supply to the pump station is from Old Reservoir 2 and the New Reservoir.
The Old Reservoir 2 seems to have a leak in the base with treated water flowing in the northern side.
The four reinforced concrete tanks have been abandoned and supply to them has been discontinued.

A pump station is located next to the Old Reservoir 1 and this supplies water to the Mfundweni
settlement approximately 1.1km to the south via an 80mm diameter PVC pipe. Water is collected in
two reservoirs at Mfundweni and is distributed to the surrounding areas. The size of these reservoirs
are not known and are assumed to be 0.25M¢% each.

At the time of writing this report, volumes supplied to the different areas could not be determined.
The condition and age of certain infrastructure could also not be determined.

51

——
 S—



\ water PS

>

)Potable water PS

I
I
160 PVC
!

0.25 Mt

Mfundweni
Reservoir 2

Reservoir Reservoir . Mfundweni

Reservoir 2 1 a Reservoir 1

Potable
water

Mfundweni

\ 4 > RDP Housing
across R56

v
Ibisi Township

Figure 9.8 Schematic of the lIbisi BWSS

52

——
 S—



Table 9.16 Pipeline Details: Ibisi Potable Supply Pipelines

Nominal Capacity
Pipeline Length | _. . Age
System P From To g Diameter | Material R 6
Name (km) (years)
(mm) (Me/day)
- High level . . .
Ibisi Rising Main Ibisi WTP High level Reservoirs | 1.9 160 uPvC 2.61 13
Ibisi EIE; lei"n‘zus'ng High level Reservoirs | RDP Settlement 0.655 |110 uPVC 1.23 13
Ibisi 'F\{/i';“n”gdl‘\’/l"zi“r: High Level Reservoir 2 | M undweni Reservoirs || 80 uwPVC  |057 13
* Capacity based on velocity of 1.5m/s
Table 9.17 Pump Details: Ibisi Potable Water Pump Station
Pump
Pump Status Pump Supply Static (Duty (Duty Approx. | Approx.
System | Station .. Supply To |Head |Head [Capacity |A Condition
Description | From ge onditio
Name Duty Stand (m) [(m) |[(me/day)
by
- Grundfos - High Level
Ibisi WTP PS 2 1 CR 90 45Kw lbisi WTW RESEIVoIrs 94 122.8 |2.16 12 Good
Indura
. . Mfundweni
Ibisi Mfundweni |, 1, BL1S029 | HighLevel | orvoirt |90  |115% |0.675* |12 Fair
PS and Mono | Reservoirs &2
HD115M
*calculated using reasonable assumptions
Table 9.18 Reservoir Details: Ibisi System
- . Capacity . . TWL FL
System Reservoir Site Reservoir Name (M2) Reservoir Function (m ASL) (m ASL)
Ibisi High Level Res Old Reservoir 1 0.15** Bulk 718 716*
Ibisi High Level Res Old Reservoir 2 0.85** Bulk 718 716*
Ibisi High Level Res New Reservoir 1.3 Bulk 719 716*
Ibisi High Level Res RC Tanks (4 x 70m3) 0.28 Terminal 703.71 700*
Ibisi Mfundweni Mfundweni 1 0.25%* Terminal 810 808*
Ibisi Mfundweni Mfundweni 2 0.25** Terminal 810 808*
*From measurements on Google Earth **From process controller
(=}




9.3.2 Status Quo and Limitations of the Upper uMzimkhulu
System

Underberg

The exact usage of the Underberg System is unknown (as there is no metering at the plant) although
staff on side indicates that the usage is approximately 1.5 M2/day (June 2020). Although the raw water
availability is adequate, the inflows and the outflows are not measured to determine the losses over
the plant and in the infrastructure. The future demand can be accommodated within the capacity of